
 

 

Bilingual vial and carton labels for AstraZeneca COVID-19 Vaccine and Vaxzevria™ 

with Health Canada approved English and  French labelling (Canadian-labelled 
supply) 

 

CANADIAN-labelled supply (5 mL – 10 doses) 

 

Inner label 1 
 

 

 
 

 

 

 
 

Inner label 1 

 
AstraZeneca COVID-19 Vaccine  DIN 02510847 

Solution for Intramuscular Injection 
Read Product Monograph before use at: www.azcovid-19.com 
After first use, discard after: 
6 hours at up to 30°C, or 48 hours at 2 to 8°C 

Multi-dose vial (10 doses of 0.5 mL) 

Sterile. Preservative Free. 

 

5mL 
Record date and time of first use: 

LOT AB#### 
EXP MM-YYYY 

 
 
  

http://www.azcovid-19.com/


 

 

 

CANADIAN-labelled supply (5 mL – 10 doses) 

 

Outer label 1 

 

 

 
 



 

 

 

Outer label 1 

 
Prod. No XXXX DIN 02510847 

AstraZeneca COVID-19 Vaccine 5 mL 

 

Solution for Intramuscular Injection 

Sterile. Preservative Free. 
10 Multi-dose vials (each vial contains 10 doses of 0.5 mL)  
 

Solution pour injection intramusculaire 
Stérile. Sans agent de conservation. 

10 fioles multidoses (chaque fiole contient 10 doses de 0,5 mL)  

AstraZeneca 

 
Dosage and administration: See Product Monograph at www.azcovid-19.com. 

Store: Refrigerated at 2 to 8°C. Do NOT freeze or shake. Keep vials in original carton 
to protect from light. 

Discard: 6 hours after first use at room temperature (up to 30°C), or 48 hours 
after first use at 2 to 8°C. 

 

Posologie et administration : Voir la monographie au www.azcovid-19.com. 
Conservation : Réfrigérer entre 2 et 8 °C. NE PAS congeler ni agiter. Conserver les 

fioles dans la boîte d’origine pour protéger le médicament de la lumière. 
Jeter : 6 heures après la première utilisation à la température ambiante 
(jusqu’à 30°C), ou 48 heures après la première utilisation entre 2 et 8 °C. 

 
Contains: L-histidine, L-histidine hydrochloride monohydrate, magnesium chloride 

hexahydrate, polysorbate 80, ethanol, sucrose, sodium chloride, disodium edetate 
dehydrate and water for injection. Preservative free. 
 

Contenu : L-histidine, chlorhydrate de L-histidine monohydraté, chlorure de 
magnésium hexahydraté, polysorbate 80, éthanol, saccharose, chlorure de sodium, 

édétate disodique dihydraté et eau pour injection. Sans agent de conservation. 

 
LOT AB#### 
 EXP MM-YYYY  

GTIN 
SN 

 
Questions or concerns: 1-800-668-6000 

Des questions ou préoccupations? 1-800-461-3787 

 
For current Product Monograph use your mobile device to scan the QR code or visit 

www.azcovid-19.com. 

Pour obtenir la monographie actuelle, utilisez votre appareil mobile pour numériser le 
code QR ou visitez le www.azcovid-19.com. 

 

AstraZeneca Canada Inc. Mississauga, Ontario, L4Y 1M4 

 

  

http://www.azcovid-19.com/
http://www.azcovid-19.com/
http://www.azcovid-19.com/
http://www.azcovid-19.com/


 

 

CANADIAN-labelled supply (5 mL – 10 doses) 

 

Inner label 2 
 

 

 
 

 

 

 
 

Inner label 2 

 
Vaxzevria™ 5 mL DIN 02510847 

COVID-19 Vaccine (ChAdOx1-S [recombinant])  

Solution for Intramuscular Injection 
Read Product Monograph before use at: www.azcovid-19.com 
Store: 2 to 8°C. Preservative Free. 

10 doses: 0.5 mL per dose.  

Sterile. AstraZeneca 

 

Record date and time of first use:  
 

LOT AB#### 
EXP MM-YYYY 

http://www.azcovid-19.com/


 

 

CANADIAN-labelled supply (5 mL – 10 doses) 

 

Outer label 2 

  

 



 

 

 

Outer label 2 

 
Prod. No XXXX DIN 02510847 
Vaxzevria™ 5 mL 

 

COVID-19 Vaccine (ChAdOx1-S [recombinant]) 

 Solution for Intramuscular Injection 
5 x 1010 viral particles per dose. Sterile. 

10 Multi-dose vials (each vial contains 10 doses of 0.5 mL)  
 

Vaccin contre la COVID-19 (ChAdOx1-S [recombinant])  
Solution pour injection intramusculaire 
5 x 1010 particules virales par dose. Stérile. 

10 fioles multidoses (chaque fiole contient 10 doses de 0,5 mL)  

AstraZeneca 

 
Dosage and administration: See Product Monograph at www.azcovid-19.com. 

Store: Refrigerated at 2 to 8°C. Do NOT freeze. Keep vials in original carton to 
protect from light. 
Discard: 6 hours after first use at room temperature (up to 30°C), or 48 hours 

after first use at 2 to 8°C. 

 

Posologie et administration : Voir la monographie au www.azcovid-19.com. 
Conservation : Réfrigérer entre 2 et 8 °C. NE PAS congeler. Conserver les fioles 
dans la boîte d’origine pour protéger le médicament de la lumière. 
Jeter : 6 heures après la première utilisation à la température ambiante 
(jusqu’à 30°C), ou 48 heures après la première utilisation entre 2 et 8 °C. 

 

Contains: L-histidine, L-histidine hydrochloride monohydrate, magnesium chloride 
hexahydrate, polysorbate 80, ethanol, sucrose, sodium chloride, disodium edetate 
dihydrate and water for injection. Preservative free. 

 
Contenu : L-histidine, chlorhydrate de L-histidine monohydraté, chlorure de 

magnésium hexahydraté, polysorbate 80, éthanol, saccharose, chlorure de sodium, 
édétate disodique dihydraté et eau pour injection. Sans agent de conservation. 

 
LOT AB#### 

 EXP MM-YYYY  
GTIN 
SN 

 
Questions or concerns: 1-800-668-6000 
Des questions ou préoccupations? 1-800-461-3787 

 

For current Product Monograph use your mobile device to scan the QR code or visit 
www.azcovid-19.com. 

Pour obtenir la monographie actuelle, utilisez votre appareil mobile pour numériser le 
code QR ou visitez le www.azcovid-19.com. 

 

AstraZeneca Canada Inc. Mississauga, Ontario, L4Y 1M4 

http://www.azcovid-19.com/
http://www.azcovid-19.com/
http://www.azcovid-19.com/
http://www.azcovid-19.com/

